CORPORATION

505 S Maple Road — Ann Arbor, Ml 48103 — USA
TEL (800) 422-2558 — FAX (734) 665-9099

www.Eberbachlabtools.com

E5850.00 Reciprocating Shaker

Variable Speed
20-240 Excursions, 115V, 50/60 HZ




USE AND CARE FOR CATALOG NUMBER:

E5850.00 Shaker Power Unit
Reciprocating, Variable Speed, 20-240 Excursions, 115V, 50/60 Hz

GENERAL INFORMATION

1) Handle this unit with care. Unpack and check that the contents coincide
with the packing-list. If any part is damaged or missing, please advise the
distributor immediately.

2) Do not install or use this equipment without first reading this manual.

3) This manual should always be attached to the equipment and made
available to all users.

4) If you have any doubts or inquiries, please contact your supplier or
Eberbach Corporation technical service.

OPERATION

MOUNTING AND DISMOUNTING CARRIERS:

This Shaker Power Unit is furnished complete with one small platform, Cat.
No. E5860.00, 14" x 12", which is secured to the shaker top plate by 4
machine screws. The small platform has 168 - 1/4" holes for securing all sizes
of Flask Holders, Cat. No. E6090.00

The platform has the following maximum capacities of Flask Holders, Cat. No.
6090, when flask holders are positioned so they overhang the edges of
platform.

SIZE ALLOWING OVERHANG
10 ml Erlenmeyer Flask 84
25 ml Erlenmeyer Flask 48
50 ml Erlenmeyer Flask 48
125 ml Erlenmeyer Flask 21
250 ml Erlenmeyer Flask 18
500 ml Erlenmeyer Flask 12

1000 ml Erlenmeyer Flask

1500 ml Erlenmeyer Flask

2000 ml Erlenmeyer Flask

2500 ml Low Form Culture Flask
2800 ml Fernbach Flask

4000 ml Erlenmeyer Flask

NFPFPDNDNO



An additional platform may be mounted above the lower platform by means
of a set of four tiering posts, Cat. No. E6190.00, 10" long or a set of four
tiering posts, Cat. No. E6191.00, 6" long.

To use tiering posts, remove the four screws holding the small platform and
screw threaded end of tiering posts into these four threaded mounting
holes, thus securing the lower platform and providing means to secure the
top platform with the four screws provided. Any of these tiering posts can
be used individually in any one of the four positions used to mount the small
platform to the shaker top plate assembly as vertical posts to attach clamps
for securing other containers.

A Utility Carrier, Cat. No. E6040.00, complete with one Cat. No. E6042.00
Crosswise Bar Clamp and mounting screws assembles onto Cat. No.
E5860.00 Small Platform. Additional Cat. No. E6042.00 Crosswise Bar
Clamps can be used in either direction.

Vertical Rod and Support, Cat. No. E6046.00, can be used with the Utility

Carrier Cat. No. E5865.00, to accommodate miscellaneous vessels and to
increase the capacity of the shaker.

APPLICATIONS:

The platform, Cat. No. E5860.00, supplied with the shaker will
accommodate all sizes of flask holders, or any container that can be
secured by means of machine screws through any of the 168 - 1/4" holes.
An animal cage could be secured to the platform for low speed motion
studies.

Two or three platforms may be tiered, one above the other, depending on
the load and speed. Again, for flask holder or various types of container.

A Utility Carrier provides means for holding various shaped containers. For
example test tube racks fitting inside the Utility Carrier, can be secured by
using crosswise bar clamps in either direction. A large Erlenmeyer Flask
(4000 ml), a large bottle, a 1-gal. Jerry Can, are examples of containers that
can be secured in the Utility Carrier.



LOADING:

It is impossible to outline the exact limitations for loading a shaker, as
resulting shaking action is dependent upon several factors. These are size
(height) and shape of the containers, speed, length of stroke, and the
amount and type of material being shaken.

To illustrate a typical loading, consider 20 - 125 ml Erlenmeyer flasks on the
platform each with 50 ml of water solution, shaker stroke of 1" and speed of
150 excursions per minute giving the desired shaking action. Under these
conditions, the load on the platform would be approximately 10 Ibs., the
mass would be as close to the platform as possible and the shaker would
be operating within its designed limitations.

To illustrate an overloaded condition, consider the same conditions as
above except that each 125 ml flask has 50 ml mercury. The total weight
on the platform would then be approximately 34 Ibs., which is far in excess
of the designed limitations.

Basic considerations should be:

1. Use lowest speed consistent with the required shaking action.

2. At higher speeds use less weight on platform or shorter stroke
or both.

3. At lower speeds, weight on platform can be increased, or longer
stroke can be used, or both.

4. When using one platform tiered above the other, place equal
load on each or, if there is a choice, heavier mass on lower
platform and lighter mass on top platform. If shaking action
imparts a «whip» to the upper platform, then either the speed is
too high or load is too heavy on the upper platform.

5. If shaker has tendency to «walk» on bench, then rubber suction
cup feet should be secured to bench top by using rubber
bonding or contact cement.

Good judgment in the selection of the above mentioned factors will contribute to
proper use and extend the life of the shaker.

If you have any doubts or inquiries concerning operation contact your supplier or
Eberbach Corporation technical service.

SPEED CONTROL:

Before plugging the power plug into the correct electrical source, be sure the
motor switch is in the «off» position. Also, it is advisable to start the shaker



initially without containers secured to the shaker platform to allow proper
adjustment of the speed control, thus eliminating danger of too fast an
operation before proper speed setting is established.

Turn the shaker on by means of the switch on the front panel. With the shaker
operating, rotate the speed control knob to the desired speed setting. Rotating
the knob in a clockwise direction increases the speed of the shaker. Speed
range can be adjusted from 20 to 240 excursions per minute.

NOTE: USE SLOWEST SPEED NECESSARY TO PRODUCE
REQUIRED SHAKING ACTION.

STROKE ADJUSTMENT:

Remove power cord plug from receptacle so that shaker cannot be
accidentally started. To gain access to the shaker mechanism, remove the top
platform to expose the mounting plate below. Remove the mounting plate by
first removing the spill guard top panels held on by the 8-32 phillips-head
machine screws. Next, remove the 4 hex head bolts that attach the aluminum
mounting plate to the linear assembly. Remove plate and the spacers
exposing the crank body, connecting arm, and other assemblies. There are
two positions available for the location of the crank pin(EP5650.002) in the
crank body(EP5650.015). These positions provide for a stroke of 1" and 1-
1/2" (set to 1”7 from factory). The crank pin and crank body are secured by
means of a 1/4-20 allen set screw, requiring the use of a 1/8 inch size allen
wrench. The crank body is held by two 1/4-20 allen set screws, loosen both at
least 3 full turns to completely disengage the recessed groove in the shaft. Pull
crank body from shaft output shaft. Remove and install the crank pin (with
connecting rod assembly) into the new desired stroke setting and move set
screw to the new corresponding hole. Care should be taken upon reassembly
to be sure that both shafts are completely inserted. This will ensure that the
1/4-20 allen set screw engages the recessed portion both shafts. If necessary
the flexible connecting joint (EP5650.005) may have to removed for
unimpeded removal and installation of the crank pin and body.

FUSE REPLACEMENT:

Replacement fuses are 3 Amp Slow Blow (Time Delay). Replace fuses only
once. Preventative maintenance has set the fuse to blow if the motor is over
worked. The problem is generally in extreme wear of the bearings or an object
obstructing the shaking action.

NOTE: If replacement fuse blows almost immediately, repairs may be
needed.

If you have any doubts or inquiries concerning operation contact your supplier or
Eberbach Corporation technical service.



ACCESSORIES

CAT. NO.

E5860.00

E6040.00

E6042.00

E6046.00

E6090.00

E6190

E6191

DESCRIPTION

Platform, Small, 14" x 12" (included)

Utility Carrier, complete with one No. 6042

Crosswise Bar Clamp and mounting screws. (Assembles

onto No. 5860 Platform).

Crosswise Bar Clamp (Use in either direction in Utility Carrier,
No. E5865.00).

Vertical Rod & Support, (Use in corners of No. E5865.00

Utility Carrier to increase capacity.).

Flask Holders (Specify Size):

10 ml Erlenmeyer 1000 ml Erlenmeyer
25 ml Erlenmeyer 1500 ml Erlenmeyer
50 ml Erlenmeyer 2000 ml Erlenmeyer
125 ml Erlenmeyer 2500 ml Erlenmeyer
250 ml Erlenmeyer 2800 ml Erlenmeyer
500 ml Erlenmeyer 4000 ml Erlenmeyer

Tiering Posts, 10", Set of 4 (For tiering one platform above
the other).
Tiering Posts, 6", Set of 4.



E5850.00 REPLACEMENT PARTS LIST

PartNo DESCRIPTION QTY.
4104 BEARING 1615-2RS 5
4105 BEARING FLANGED 0.25 BOREX 0.625 16
4266 2L150R TRUFLEX BELT #0150, .28 1
4266 2L150R TRUFLEX BELT #0150, .28 1
4519 #PO-3.5 Pulley, with 7/16 bore 2
4779 KNOB, COMFORT GRIP 1
5320 7/16 RETAINING CLIP ZINC PLATED 2
5532 SUCTION CUP FOOT 4
6063.1 CABLE TIE MOUNT, HOLE DIA (.025 - .125") 12
6063.2 CABLE TIE DOWN 12
6113 FUSE, CYLINDER TIME LAG 3A 1
6131 BUSS FUSE HOLDER 1
6132 FUSE, 3AMP TIME DELAY 2
6210 QUICK DISCONNECTS 22-19G, 0.25 1
6215 RING TERMINAL 1
6217.5 FEMALE QUICK DISCONNECT 1
6272 AC POWER INLET 1
6332 BODINE DC MOTOR CONTROLLER MODEL #780 1
6507.5 ROCKER SWITCH RED ILLUMINATED 1
6649 115V POWER CORD, TYPE B PLUG 1
6800 EBERBACH NAME PLATE 1
6924 0043 BODINE MOTOR 1
7617 #6-32 X 1/2" S/S ROUND HD MACHINE SCREW 2
8285 #8-32 X 1/4" TRUST HEAD SCREW 29
8321.5 10-32 x 1/4 SET SCREW KNURLED CUP POINT 2
8325 1/4-20 X 1/4" SET SCREW 4
8509 1/4"-20 X 5/8" HEX HD. CAP SCREW 8
8512 1/4"-20 X 3/4" HEX HD. CAP SCREW 8
8520 1/4"-20 X 1-1/4" ZINC PLATED HEX HD SCREW 4
8528 5/16"-18 X 1/2" ZINC PLTD HEX HD CAP SCREW 4
8581 #10-32 X 1.25 SOCKET HEAD CAP SCREW 5
8582 #8-32 x 3/8" SOCKET HD. CAP SCREW 4
8585.4 #10-32 x 1" SOCKET HEAD STEELI CAP SCREW 4
8586 1/4-20 X 1/2" SOCKET HD CAP SCREW 6
9206 #6-32 NYLON LOCK NUT 2



9222

RECTANGULAR STEEL SPEED NUT 1/8"

9252 #10-32 NYLON-INSERT LOCKNUT

9437 1/4" TYPE A WIDE ZINC PLATED WASHER
9473 #8 SIS WASHER, .375 X .174 X .035

9499 25/64 OD X 1/16" THICK SPACER #8 BORE NYLON
9519.5 #8 S/S SPLIT LOCK WASHER

9521 #10 ZINC PLATED SPLIT LOCK WASHER
9525 5/16" ZINC PLATED SPLIT WASHER

9531 1/4" ZINC PLATED SPLIT LOCK WASHER
9651 .312ID X 11/160D X 1/32 PHENOLIC WASHER
EP5650.001 CLAMP

EP5650.002 CRANK OSCILLATING SHAFT

EP5650.003 PULLEY INTERMEDIATE 1" P.D. X 2L
EP5650.004 PULLEY INTERMEDIATE 1" P.D. X 2L
EP5650.005 FLEXIBLE PIVOT

EP5650.006 SHAFT INTERMEDIATE DRIVE
EP5650.007 SHAFT OUTPUT DRIVE

EP5650.015 CRANK BODY

EP5650.020 ROLLER BEARING

EP5650.024 RUNNER BEAM

EP5650.031 GUIDE RAIL

EP5650.032 LOWER PLATFORM CONNECTOR
EP5650.033 LOWER PLATFORM CONNECTOR, DRIVE
EP5650.200 SHOULDER SCREW

EP5650.501A MOTOR MOUNT ASSEMBLY

EP5650.520A BASE ASSEMBLY

EP5850.25.202 SIDE PANEL

EP5850.25.510A TOP FRONT PANEL ASSEMBLY
EP5850.25.530A TOP COVER ASSEMBLY

EP5850.408
EP5850.409

EP5850.506A.DEV

EP5850.650A

Contact your supplier or Eberbach Corporation technical support with any inquiries

BEARING MOUNT
CONNECTING ROD

REAR PANEL ASSEMBLY
WIRING HARNESS ASSEMBLY

concerning replacement parts and installation.

P P R AN R P NP P O R RFPNMDNO®RERRRRBRRRLRNO®



IIN ‘d08dYy NNY NOILv¥Ody®OoO T_demw_m_mm_

900'0594dd
£00°0695d3

80F' 058543

G10'059Gd3
¢00'0595d4

I g
gg
S| 8 ol |9 |2

S
3

60F'0585d4
LO0'0S95dd

LEGS
LEVO

609

(Gegs6) (8¢s8)

8

1 AENI55Y SSINUYH ONUIM] w059 058543
1 AIBV355Y TaN'wd dv3u]Ad0 w908 0385d3
1 a0 ONIDINNO D] 60F 058543
v TNNOW ONa'vad]  80r0sesdd
1 ATENESSY d3A0 0 dO1| WOES 52 0985
oL A 61S7) 992r) 1 JAWESSY HNvd INOWH dO1| w0lS 52 058543
z T3Nvd 3015|202 52 058543
1 RS ESE] B eeE]
1 ATEV355Y INNOW JOLOW| w108 059343
g A3 430TNOHS| 002 059543
(045 I AR UOLIDINNOD WHOALY1d dIMO1]  ££00595d3
1 HOLOINNOD WHOAY1d d3MOT1] 280059543
: z v 3ano]  LE00595d3
£00'0595d3 z w38 tBNNNY|  b200595d3
B SNEv3d d3nod] 020059543
(71D 1 7008 Nva 0| SL00696d3
oLy 1 IAUA INdIN0O AvHs| 200059543
1 TG IV IOIEAINT vHG| 900059543
(TEo09) 1 TOAND T1XTH] 500059543
1 T X Od.l IIVIAINEIN A3 TiNd]  pD00595d3
7500 1 T X Od.l IIVIAINEIN AdTiNd]  £00059543
1 TIHS ONILYTIOSO NV O] 200059543
z INw10] 100059543
B U3HS VM ONONZHd 28/1 X QO9L/LL X AIZLE 1596
VY025 059543 0z AIHSYM 00T I1ds Q31w Td ONIZ.PIL 1536
v AIHSYM I1ds G30v1d ONIZ.OL/G TZ%6
858 v HFHSYM A 07 LNdS J3lv1d ONIZ o_m_ 1256
v W3SV A0 1S S/5 BF S6156
; ¥ |NOTAN 3008 87 tH 0vds NOHL.01/L X Q0 Fo/ST 2606
G656 v SEO X PLL X SLE OISV SIS wm_ tLV6
02 UIHSWA O30V 1d ONZ 30 Y 3dAL.F/L 1506
G00'0995dd B TNNADOT ISNIFNOTAN 28 OL # 2526
z "B/LLNN O35 19305 AV INoNvIo3d Z2e6
SITE z NN #0071 NOTAN Z8-9# 026
G MFI0S dv0 GH 131008 .2/L X 0Z¥/L 9858
vV L0S 0S9SA v NS08 o 3318 AvaH 39005 .1 X2 0LA 7'5egE
v WMIU05 dv D OH L3008 B/C X 28-8# Z858
; g I 08 dvo QwaH 139005 52 | X 26-0L# 1858
r00'0595d3 ¥ | 3005 dvo GH XaH QLid ONIZ.2/1 X 819175 Bzon
v TMIU05 OH X3H G3Lw1d DNIZ.W/ Ll X 0z piL 0z58
B NaU05 dv QH ¥aH /S X 02-F/L Z158
g a5 dwo QH ¥aH .8/5 X 02k /L 058
v W05 135 W71 X 0 P/1 Ten
z TNIO] dND AT NN M3 135 W1 X 2601 Slze8
5z PMFI05 QwaH 1SNAL.b/L X 28 B H coza
Z | 3005 INHOWW OH ANNOU SIS /L X ZE0F 1190
1 UOLOW INIJOE SO0 2]
1 I0vd INYN HovadIad 009
1 SMd 8 3dAL QU0 d3MOd A SLL [Tec]
i 1 TILY NN O30 HOLNS dh00d T1059
££0'0695d4 T | 08L# BAOW S3TI0UINOD JOLOW Dd INAD8E 7660
1 13N 83/0d OV Z129
L00'0595dd 1 TOINNO O8I0 A0IND I W TI129
1 NN DN c1zo
1858 1 520 961-22 SLOINNODSIA NN 0129
z A 130 INIL dWYE 35 ZEL0
720'059Sd3 1 U3010OH 3574 SeNd €19
1 WE Ow1 INIL d3ANTAD 35TH ELD
ZL NAOQ S T8V 0 ZEo00
ZL 62l - 5200 vId SIOH INNOW 31 T8 D) 15000
v TO04 dno NOILDNS 2555
z TILv1d ONIZ d10 ONINIWLZA G172 [
1 S TIOINOD G0N BLil
z 2100 91/, M 'A2lnd G E-Od# 6157
V0ES G2 0586dT) 1 BZ '0SL0# 1138 XTIl 40511z oz
1 BZ '0SL0# 1138 XTIl 0511z SOzt
31 5290 X300d 52 0 030NV H ONIvIg oLY
g SZS191 ONIVIg vOLY
) Uoudussag "ON 10d




A-0-2

|, § [RGAR&AGY

L'
NO S3HILIASIT

VC09°0585d3 ‘ON Lavd _ _ _ .m.’_.»“»uu ﬁ-uﬁ)! aasiAay —O—..M vaxv
- 6-,_0300Y
eV Er Tl TWNI030
_dvd 4 - SSTA SoNnEL
2eOR0 | Mad | TL |y e — TR G i
JWYN Lavd A1gW3ISSY -
NYYOVI0 T¥OINLO313 - .
IN ‘d0g93dY NNV NOILVIOdaodOO H3OvAasu3Iga3
D)
NaNL ¥/E ¢ \
oA 0
3 Do—
5 @ | =
m € [)0—
i BIIAS (9228) 08 07
L FE |5 HOLIAS s € e
-an o) |
2 TR
< > Ag—aCH H
~— i 978 _ﬁ 9729)
~— ETTCT S 1279
—, g 5 (ezze) [_J(ezz0)
u
1 1 i i i i 1 i i ]
[]an] 15 [es [es[za] 17 ]av ] 1v] 1
N333¥9
o (6159
oa-07s
dHY E




